Report of two paediatric cases

*Roshan Koul,1 Amna Al-Futaisi,1 Rana Abdelrahim,1 Renjith Mani,1 Reem Abdwani,1 Abdullah Al-Asmi2

روشان كول، آمنة الفطيسي، رنا عبد الرحيم، رينجيث ماني، ريم عبدواني، عبدالله العاصمي

ABSTRACT: *Myasthaenia gravis* (MG) is an autoimmune disease involving the postsynaptic receptors in the neuromuscular junction. The condition is characterised by fatigable weakness of the skeletal muscles and is uncommon in children. Acetylcholinesterase inhibitors and immune-modifying medications are usually considered the mainstay of treatment. However, these medications have to be given on a lifelong basis so that patients remain in remission; furthermore, drug-related side-effects can have a major impact on quality of life. We report two paediatric cases who were treated for MG at the Sultan Qaboos University Hospital, Muscat, Oman, in 2007 and 2008, respectively. Rituximab was eventually administered to each patient after their condition failed to improve despite several years of standard treatment with acetylcholinesterase inhibitors and immune-modifying medications. Overall, rituximab resulted in complete remission in one case and significant clinical improvement in the other case.

Keywords: Myasthenia Gravis; Rituximab; Children; Cholinergic Receptors; Case Report; Oman.

الملخص: الوهن العضلي الشديد هو أحد أمراض المناعة الذاتية التي تصيب مستقبلات ما بعد المشبك في الوصلة العصبية العضلية. تتميز الحالة بضعف جهد في العضلات الهيكلية وهوغير شائع في الأطفال. وعادة ما تعتبر مثبطات أستيل والأدوية المعدلة للمناعة الدعامة الأساسية للعلاج. ومع ذلك ، يجب إعطاء هذه الأدوية على مدى الحياة حتى يظل المرض في حالة سكون. علاوة على ذلك ، يمكن للآثار الجانبية المرتبطة بالعقاقير أن يكون لها تأثير كبير على جودة الحياة. هذا تقرير عن حالتين للأطفال مصابية المعناة العضلي الشديد وتم علاجهم في مستشفى جامعة هذه الأدوية على مدى الحياة حتى يظل المرض في حالة سكون. علاوة على ذلك ، يمكن العضلي الشديد وتم علاجهم في مستشفى جامعة السلطان قابوس، مسقط، عمان، في عام 2007 و 2008. وفي وقت لاحق، أعطي عقار الريتوكسيماب إلى كلتا المراهقين لم يستجيبا للعلاج بمثبطات المناعة ومثبطات الأسيتيل كولينستريز لعدة سنوات. وعموما فقد أدى الريتوكسيماب إلى علتا المراهقين لم يستجيبا للعلاج بمثبطات المناعة ومثبطات الثانية.

الكلمات المفتاحية: الوهن العضلى الشديد؛ ريتوكسيماب؛ الأطفال؛ المستقبلات الكولينية؛ تقرير حالة؛ عمان.

VASTHAENIA GRAVIS (MG) IS AN AUTOimmune neuromuscular disease often presenting as generalised weakness.¹ The condition is most often seen in the adult population; in a previously reported series of MG patients from Oman, only 10% were children.² Acetylcholinesterase inhibitors and immune-modifying medications such as steroids, mycophenolate, azathioprine, intravenous immunoglobulins (IVIGs) and plasmapheresis are considered the mainstay of treatment for MG; however, these treatments must be maintained over the course of the patient's life.¹ In addition, thymectomies are reported to be effective for a large number of patients.^{1,3}

Recently, various reports have shown remarkable improvements in MG cases following treatment with rituximab.^{4–7} This case report describes two children with severe MG who were refractory to conventional treatment. Both children responded well to rituximab therapy, resulting in marked improvement in one case and complete remission in the second case.

Case One

A seven-year-old female patient presented to SQUH in 2007 and was diagnosed with MG. She was prescribed prednisolone, pyridostigmine and azathioprine and underwent a thymectomy in 2009. Her acetylcholine receptor (AchR) antibody levels were 85,000 nmol/L in 2007 and 292 nmol/L in 2013 (normal range: 0-0.25 nmol/L). An anti-muscle-specific kinase (MuSK) antibody test was not performed. For several years, she continued taking pyridostigmine, prednisolone and azathioprine; however, she still had minimal ptosis and was easily fatigued. She could not participate in active games and, according to the Myasthenia Gravis Foundation of America (MGFA) scale, her muscular weakness was categorised as class IVa.8 The patient was the elder sister of another previously reported female child with MG.9

In 2012, five years after her initial MG diagnosis, the patient was prescribed rituximab. Although she

Departments of ¹Child Health and ²Medicine, Sultan Qaboos University Hospital, Muscat, Oman *Corresponding Author's e-mails: koul@squ.edu.om, roshankoul@hotmail.com and koulroshan@gmail.com

 Table 1: Clinical characteristics and management plans
 of two paediatric cases of *myasthaenia gravis* treated

 with rituximab
 of the plane state state

	Case one	Case two
Age at MG onset in years	7	5
Gender	Female	Female
Year of presentation	2007	2008
MG severity*	IVa	IVb
Initial treatment	PRD, PYD, IVIGs and AZA	PRD, PYD, IVIGs, AZA, vitamin D and atenolol
Number of MG crises	1	3
Thymectomy	Yes	No
AchRab status	$Positive^\dagger$	Negative
Rituximab dosage	Four doses of 375 mg/m ²	Four doses of 375 mg/m ²
Response to treatment	After the fourth dose	After the second dose
Number of cycles	1 full cycle	1 full cycle plus one dose
Current treatment	PRD, PYD and AZA	None
Outcome	Significant clinical improvement	In remission

MG = myasthenia gravis; PRD = prednisolone; PYD = pyridostigmine; IVIGs = intravenous immunoglobulins; AZA = azathioprine; AchRab = acetylcholine receptor antibody.

According to the Myasthenia Gravis Foundation of America scale. †Initially, her AchRab levels were 85,000 nmol/L in 2007 before dropping to 292 nmol/L in 2013.

demonstrated significant clinical improvement, it was necessary to continue treatment with the other drugs. At the time of writing, she was taking 50 mg of azathioprine twice a day, 30 mg of pyridostigmine three times a day and 5 mg of prednisolone once a day. Her cluster of differentiation (CD)19 count remained below 0.1 x 10^{9} /L (normal range: 0.2–0.5 x 10^{9} /L) for almost five years.

Case Two

A five-year old girl presented to SQUH in 2008 with *ptosis*, difficulty swallowing and mild generalised weakness. Clinical investigations confirmed a diagnosis of MG. The results of AchR antibody tests performed in 2008 and 2013 were negative. An anti-MuSK antibody test was not performed. She was prescribed pyridostigmine, 2 mg/kg/day of prednisolone, azathio-prine and atenolol (due to steroid-related hypertension). She also developed severe Cushingoid

features and osteopaenia with reduced bone density requiring vitamin D therapy. She was on regular monthly IVIG therapy (1 g/kg). A thymectomy was advised but not performed, as her father did not consent to the procedure. According to the MGFA scale, her muscular weakness was categorised as class IVb.⁸

As the patient's symptoms did not improve, rituximab treatment was initiated in 2014, more than five years after her initial MG diagnosis. Clinical improvement was evident after the second dose. After three months, once all four doses of rituximab had been administered, prednisolone was tapered off and all other drugs were discontinued, including the azathioprine, pyridostigmine and atenolol. At the time of writing, the patient had been asymptomatic for two years. She was given one additional dose of rituximab in 2016 after her CD19 count had normalised.

A summary of the clinical characteristics and management plans of both cases is shown in Table 1.

Discussion

Rituximab is an anti B-cell CD20 monoclonal antibody used in the treatment of several autoimmune neurological disorders, including neuromyelitis optica, opsoclonus ataxia syndrome and autoimmune neuropathies.^{10,11} The drug was first used for the treatment of MG in 2003.12 Since then, several reports have been published indicating a good clinical response to the drug.^{4,5,13-15} In a recent systematic review, Tandan et al. reported that 71% of MG patients have shown improvement with rituximab therapy.6 Currently, a multi-centre phase II rituximab trial is being undertaken among MG patients in the USA, with preliminary results to be reported soon.¹⁶ In a 10year open-label study, rituximab was well-tolerated, resulting in sustained clinical improvement and the eventual tapering off of other immune therapies.7

Although the majority of MG cases demonstrate an effective and sustained response with rituximab with few complications, the potential adverse effects of the drug should be considered prior to treatment.^{7,9} Rituximab can cause serious side-effects, including progressive multifocal leukoencephalopathy, the reactivation of dormant hepatitis and epidermal necrolysis.^{5,10,11} However, as the current cases were asymptomatic, they were not screened for these side-effects.

In the first case, the patient was the elder sister of another previously reported female child with class V MG who presented to SQUH in 2012 at the age of four years.⁹ The younger sister was prescribed incremental doses of prednisolone and pyridostigmine, but her

Protocol	
Dosage	• 375 mg/m ² once weekly for four weeks, with subsequent doses depending on the patient's initial response to treatment.
Dilution	 Add a solution of 0.9% sodium chloride or 5% glucose for a final concentration of 1–4 mg/mL. Mix gently to avoid foaming.
Pre-treatment	 The following medications should be administered orally 30–60 minutes prior to each infusion: a) 15 mg/kg of paracetamol (up to a maximum of 1 g) b) Chlorpheniramine at dosages of: (i) 1 mg twice for patients between 1 month and 2 years old (ii) 1 mg every four to six hours for patients between 2–6 years old (iii) 2 mg every four to six hours for patients between 6–12 years old (iv) 4 mg every four to six hours for patients between 12–18 years old. Intravenous corticosteroids may also be given if required (e.g. two doses of 0.1 mg/kg of dexamethasone). Consider withholding antihypertensive medications for 24 hours to prevent hypotension. Screen for hepatitis B before starting rituximab, as this treatment can reactivate dormant infections. For patients with pre-existing pulmonary disease, concomitant nebulised salbutamol should be considered.
Administration	• The drug should be infused over an 8-hour period at an initial rate of 10 mL/hour, before increasing to 15 mL/hour, 20 mL/hour, 30 mL/hour and 40 mL/hour for half-hour intervals each. The infusion rate should then be maintained at 50 mL/hour until the entire dose has been administered.
Compatibility	Apart from 0.9% sodium chloride and 5% glucose, rituximab should not be mixed with any other fluids or drugs.The catheter should be flushed with saline or glucose before and after the rituximab infusion.
Potential adverse effects	 Fever and chills/rigors may occur in up to 50% of patients. Infusion-related symptoms include nausea, vomiting, <i>urticaria</i>, headaches, bronchospasms, dyspnoea, angioedema and hypotension. Severe gastrointestinal adverse effects including obstruction and perforation have been reported; complaints of abdominal pain, especially early in the treatment course, should be investigated. Patients with pre-existing pulmonary disease may be at greater risk of respiratory adverse effects. Rituximab can exacerbate or induce arrhythmias or <i>angina</i>. Adverse reactions are usually more severe during the first infusion; however, anaphylaxis can occur at any time and at any stage of treatment. In case of anaphylaxis, emergency treatment (i.e. adrenaline and corticosteroids) should be readily available.
Observation and monitoring	 The patient's vital signs and the site of the infusion should be checked every 15 minutes during the first hour of the infusion, then every hour until the infusion is complete. Routine observation should continue at 30-minute intervals for two hours following the completion of the infusion in order to monitor any delayed reactions. The infusion should be halted immediately if any adverse effects arise; if the effects are mild and the symptoms resolve, the infusion may be restarted at half the previous rate of infusion. Cardiac monitoring may be required for patients with cardiac dysfunction. Continue to monitor patients for signs of hepatitis B infection during and for several months after treatment; rituximab must be discontinued if fulminant hepatitis develops.
Follow-up	 A complete blood count, including differential and platelet counts, should be obtained at weekly intervals for inpatients and fortnightly intervals for outpatients. Lymphocyte subset panels should be undertaken every three months. Urea and electrolyte levels should be monitored on a daily basis for inpatients and prior to every infusion for outpatients.

condition progressively worsened over time and she was intubated six times.⁹ Nine months later, rituximab treatment was initiated at weekly intervals, as per standard SQUH protocols [Table 2]. Three days after the first dose, her ventilatory parameters began to improve, with all baseline symptoms of weakness resolving after the fourth dose.⁹ After 14 months, her CD19 count normalised and she remained asymptomatic for 20 months; however, she subsequently relapsed and underwent a second cycle of rituximab in 2013.⁹ Her CD19 count normalised again in 2016 and she was given another single dose of rituximab. The patient remained asymptomatic, with no clinical evidence of any further relapse.⁹ Rituximab was thus administered to the first case in light of the successful outcome achieved for her younger sister.

At present, there are no indicators other than CD19 count to guide rituximab use following the first round of treatment. Although the CD19 count is initially suppressed by rituximab, it normalises once the effect of the drug wears off.¹³ Rituximab treatment should therefore be repeated once the CD19 count normalises to avoid clinical relapse.¹⁷ In the second case, the rituximab dose was repeated once the patient's CD19 count had normalised, before the recurrence of any clinical weakness. For the first case,

the CD19 count remained suppressed and had still not reached normal values more than four years after the initial rituximab treatment. The duration of the period of CD19 suppression is variable.¹³ In this case, the patient was asymptomatic and hence was not screened for progressive multifocal leukoencephalopathy or a John Cunningham virus infection.

Tandan et al. noted that rituximab resulted in a better response among patients with anti-MuSK antibodies compared to those with anti-AchR antibodies.⁶ In the current report, the second patient was negative for AchR antibodies and seemed to respond most positively to the rituximab treatment. The first patient had positive AchR antibody test results, which, despite a significant decline between 2007 and 2013, never normalised; furthermore, this patient did not respond as well to rituximab treatment as the AchR antibody-negative patient. Negative AchR antibody test results may therefore be a good marker for predicting remission with rituximab treatment. However, it is important to note that AchR antibody levels appear to increase with age and that cases of childhood-onset MG may initially appear to be AchR antibody-negative.17

It is not yet clear whether there is any correlation between the duration of MG and the efficacy of rituximab therapy. In the first case, rituximab did not appear to result in the complete resolution of MG symptoms, although the therapy was not initiated until five years after her initial MG diagnosis. Rituximab treatment was also far more effective for her younger sister when administered within a year of the onset of the symptoms.⁹ However, the second case also received rituximab after having had MG for five years, resulting in the complete amelioration of her MG symptoms. Future studies may therefore reveal more information in this context.

A thymectomy is often performed as part of MG treatment for adults; however, while it is sometimes used in childhood MG as well, the effect of the procedure is slow and takes place over time.^{1,3} In the first case, the patient had undergone a thymectomy seven years prior to rituximab treatment, with seemingly little improvement. As such, the authors suggest that rituximab therapy be considered for paediatric patients with MG from the time of onset of clinical symptoms, except in cases of ocular MG. However, local experience using rituximab is advised. Additionally, the long-term outcomes of rituximab in MG patients with primary disease is unknown. Therefore, the long-term follow-up of such patients is recommended to ensure sustained remission and to monitor for possible side-effects.

Conclusion

This report describes two cases of paediatric MG in which the use of rituximab therapy resulted in remission or significant clinical improvement. Rituximab should therefore be considered in similar cases from the time of disease onset. However, the authors highly recommend the continuous follow-up of these patients as the long-term outcome of this treatment has not yet been established.

ACKNOWLEDGEMENTS

The SQUH protocols for rituximab therapy in MG cases are adapted from the 2007 and 2009 protocols of the John Hunter Children's Hospital, Newcastle, New South Wales, Australia, and the Brain Institute at Miami Children's Hospital, Miami, Florida, USA, respectively.

References

- Sanders DB, Wolfe GI, Benatar M, Evoli A, Gilhus NE, Illa I, et al. International consensus guidance for management of myasthenia gravis: Executive summary. Neurology 2016; 87:419–25. doi: 10.1212/WNL.00000000002790.
- Jacob PC, Tharakan JT, Chand PR, Koul RL, Chacko AP. Clinical profile of myasthenia gravis in the Sultanate of Oman. Saudi Med J 2003; 24:774–5.
- Heng HS, Lim M, Absoud M, Austin C, Clarke D, Wraige E, et al. Outcome of children with acetylcholine receptor (AChR) antibody positive juvenile myasthenia gravis following thymectomy. Neuromuscul Disord 2014; 24:25–30. doi: 10.1016/j.nmd. 2013.09.013.
- Hayashi R, Tahara M, Oeda T, Konishi T, Sawada H. [A case of refractory generalized myasthenia gravis with anti-acetylcholine receptor antibodies treated with rituximab]. Rinsho Shinkeigaku 2015; 55:227–32. doi: 10.5692/clinicalneurol.55.227.
- Iorio R, Damato V, Alboini PE, Evoli A. Efficacy and safety of rituximab for myasthenia gravis: A systematic review and metaanalysis. J Neurol 2015; 262:1115–19. doi: 10.1007/s00415-014-7532-3.
- Tandan R, Hehir MK 2nd, Waheed W, Howard DB. Rituximab treatment of myasthenia gravis: A systematic review. Muscle Nerve 2017; 56:185–96. doi: 10.1002/mus.25597.
- Stieglbauer K, Pichler R, Topakian R. 10-year-outcomes after rituximab for myasthenia gravis: Efficacy, safety, costs of inhospital care, and impact on childbearing potential. J Neurol Sci 2017; 375:241–4. doi: 10.1016/j.jns.2017.02.009.
- Jazetzki A 3rd, Barohn RJ, Ernstoff RM, Kaminski HJ, Keesey JC, Penn AS, et al. Myasthenia gravis: Recommendations for clinical research standards - Task Force of the Medical Scientific Advisory Board of the Myasthenia Gravis Foundation of America. Neurology 2000; 55:16–23. doi: 10.1212/WNL.55.1.16.
- Koul R, Al Futaisi A, Abdwani R. Rituximab in severe seronegative juvenile myasthenia gravis: Review of the literature. Pediatr Neurol 2012; 47:209–12. doi: 10.1016/j.pediatrneurol. 2012.05.017.
- Kosmidis ML, Dalakas MC. Practical considerations on the use of rituximab in autoimmune neurological disorders. Ther Adv Neurol Disord 2010; 3:93–105. doi: 10.1177/1756285609356135.

- Pescovitz MD. Rituximab, an anti-CD20 monoclonal antibody: History and mechanism of action. Am J Transplant 2006; 6:859–66. doi: 10.1111/j.1600-6143.2006.01288.x.
- Wylam ME, Anderson PM, Kuntz NL, Rodriguez V. Successful treatment of refractory myasthenia gravis using rituximab: A pediatric case report. J Pediatr 2003; 143:674–7. doi: 10.1067/ S0022-3476(03)00300-7.
- Collongues N, Casez O, Lacour A, Tranchant C, Vermersch P, de Seze J, et al. Rituximab in refractory and non-refractory myasthenia: A retrospective multicenter study. Muscle Nerve 2012; 46:687–91. doi: 10.1002/mus.23412.
- Lindberg C, Bokarewa M. Rituximab for severe myasthenia gravis: Experience from five patients. Acta Neurol Scand 2010; 122:225–8. doi: 10.1111/j.1600-0404.2010.01345.x.
- Baek WS, Bashey A, Sheean GL. Complete remission induced by rituximab in refractory, seronegative, muscle-specific, kinasepositive myasthenia gravis. J Neurol Neurosurg Psychiatry 2007; 78:771. doi: 10.1136/jnnp.2006.093567.
- National Institutes of Health. BeatMG: Phase II trial of rituximab in myasthenia gravis. From: https://clinicaltrials.gov/ ct2/show/NCT02110706 Accessed: Mar 2018.
- Andrew PI, Massey JM, Sanders DB. Acetylcholine receptor antibodies in juvenile myasthenia gravis. Neurology 1993; 43:977–82. doi: 10.1212/WNL.43.5.977.